s, FCC RF Test Report

Report No. : FG4N0543K

N77(50M)_CP-
OFDM_QPSK_Outer Full_Mid_CH

el Freq 3340000000 GFz
AvglHold: 1001100
Radio Sid None

At 30 8

i) i R
Galo OF

KEYSIGHT fnput Re InpuZ:50
Colping D oot
KT o e

Cor
FreaRef: it () 4F Gan Low

Ref Ll Offset 11.90 dB8
Ref Value 30.00 dBm

S

#Video BW 1.6000 MHz"

Occupied Bandwidth
47.462 MHz Total Power 27.3d8m
% of OBW Power 92.00%

Transiit Freq Ertor
26008

‘XdB Bandwidih 49 z X8

Dec 04, 2024
a ¢l ? 5w

N77(50M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Cerlr Freq 3 340000000 Gz
vgHold: 100/100
Radio Sid None

InpulZ 5007 Aflen 308 g Free Run
oo Gale OF

00 e
#F Gan Low

KEYSIGHT '"v::‘ﬂ
Couog
RT b ion Auk req Rel- nt (5)

R RefLvi Offset 11.90 d8
Scale/Div 100 0B Ref Value 30.00 dBm

RPCeY

#Video BW 1.6000 MHz"
#Res BW 510.00 kHz

Ocapled Bandwidth
415

Total Power 265d8m

‘Transmit Freq Eor % of OBW Power 99.00%
X8 26,0008

XdB Bandwidiy

Span 100 MHz
Sweep 1.00 ms (1001 pts)

N77(50M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Conler Freq 3 340000000 GHz
[Hold 100/100
Rado Std Nooe.

Aton 3098, T Free R
Gale OF

InpulZ 500
CorrCCar

Froq Rel Int(5) HF Gain Low

Ref Lyl Offset 11.90 dB
Ref Value 30.00 dBm

Span 100 MHz
Sweep 1,00 ms (1001 pts)|

Center 3,84000 GHz #Video BW 1.6000 MHZ"

#Res BW 510.00 kHz

2Metncs

Ocoupled Bandidth
47515 Toal Power
12412kHz % of OBW Power

Transmit Freq Erfor
49.34 MH; xd8

XdB Bandwidih

N77(50M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

g FreoRun  Celer Freq 3640000000 GHz
Gale OF AvgiHold 1001100
#F Gain'Low  Radio Std None:

KEYSIGHT inout RF InpulZ 500 AR 3048
Couping. G

Colping DG

o CCor
RT o> G Ao FroqRet 1l 5)

e Ref Lyl Offset 11.90 dB
Scale/Div 10,0 6B Rof Value 30.00 dBm

Span 100 MHz

#Video BW 1.6000 MHz"
Sweep 1,00 ms (1001 pts)|

Total Power
% of OBW Power
xd8

47534 MHz

Transit Freq Error 21517 kHz
XdB Bandwidth 49.20 MHz

[’ Dec 04, 2024
Nl 2 SR

Sporton International Inc. (Kunshan)
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s, FCC RF Test Report

Report No.

: FG4AN0543K

N77(60M)_CP-

AvglHold: 1001100

KEYSIGHT fput R%
g
Radio Sid Naoe

InpulZ 500" Aflien 3008
Couplng DX CCon
KT o e

Cor
FreaRef: it () 4F Gan Low

Ref Ll Offset 11.90 dB8
Ref Value 30.00 dBm

#Video BW 2.0000 MHz"

Ocaupied Bandwid
57. Total Power

Transmit Freq Efror 24,353 kHz
‘XdB Bandwidih 5981 MHz X8

Dec 04, 2024
a9l ? TS

N77(60M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

vgHold: 100/100

KEYSIGHT fnput R InputZ500" Afien- 30 d8
"
= Rado Sid None

Coplog D¢ Can
Al

e
FreqRef. int () #F Gan Low

R RefLvi Offset 11.90 d8
Scale/Div 100 0B Ref Value 30.00 dBm

i

IR PTR L

#Video BW 2.0000 MHz"
#Res BW 620.00 kHz

Ocapled Bandwidth
57.907 MHz

‘Transmit Freq Eor -18.248 kHz
XdB Bandwidiy 6001 MHz

Dec 04, 2024
D C 2|

g Froa Run  Cenler Freq 3840000000 Grz
Galo OF

% of OBW Power

Tig Free Rin  Centor Freq 3340000000 GHz
Gale OF

Total Power
% of OBW Power
X8

OFDM_QPSK_Outer_Full_Mid_CH

ik

Span 120 MHz
Sweep 1.00 ms (1001 pts)

268d8m

99.00%
26008

26.1d8m

99.00%
260008

N77(60M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Afion 3008, T FreeRun  GonlerFreq 3 340000000 GHz
Gale OF [Hold 100/100
Rado Std Nooe.

InpulZ 500
CorrCCar

Froq Rel Int(5) HF Gain Low

Ref Lyl Offset 11.90 dB
Ref Value 30.00 dBm

#Video BW 2.0000 MHz"

#Res BW 620.00 kHz

2Metncs

Ocoupled Bandvidth

58.030 MHz Toal Power

Transmit Freq Error 16,334 kHz % of OBW Power
XdB Bandwidih 59.87 MH: Xxd8

Dec 4,2
RIGH ik ymile

Sweep 1.00 ms (1001 pts)|

269d8m

N77(60M)_CP-OFDM_256

QAM_Outer_Full_Mid_CH

g FreoRun  Celer Freq 3640000000 GHz
Gale OF AvgiHold 1001100
#F Gain'Low  Radio Std None:

KEYSIGHT fnput &%
Colping DC
Ado

InpulZ 500 AR 3048
G
RT o

orr CGorr
FroqRel. Int(5)
1.Graph. Ref Lvl Offset 11.90 dB

ScalelDiv 10.0d8 Ref Value 30.00 d8m

oottt

o 0 el

#Video BW 2.0000 MHz"

Total Power
% of OBW Power
xd8

58.036 MHz

Transrit Freq Erfor
X0B Bandwidh

[’ Dec 04, 2024
N2 S

Span 120 MHz
Sweep 1,00 ms (1001 pts)|

Sporton International Inc. (Kunshan)
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FCC ID : U4G-AELNRNA
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o us. FCC RF Test Report Report No. : FG4AN0543K

N77(70M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Afion 3008, T FreeRun  GonlerFreq 3 340000000 GHz
Gale OF AvglHod: 100100

HF Gain'Low  Radio Std Naoe,

N77(70M)_CP-
OFDM_QPSK_Outer Full_Mid_CH

InpulZ 500
CorrCCar

InpulZ 500 Allen 3008 Tig FioaRun Cenlor Freq 3340000000 GHz
CCon Galo OF AvglHold: 1001100
#FGan'low  RadioSid None

Froq Rel Int(5)

KEYSIGHT fput R%
ouplng O

Couping © care
RT b oo Freq Ret.nt (5)
Ref Lvl Offset 11.90 dB

Ref Value 30.00 dBm

Ref Ll Offset 11.90 dB8
Ref Value 30.00 dBm

e
iy
il

#Video BW 2.4000 MHZ" an 140 MH)
Sweep 1,00 ms (1001 pts)|

#Video BW 2.4000 MHz"
2Metncs

Ocoupled Bandvidth

67.442 MHz Toal Power 267d8m
Transmit Freq Error 24698 kHz % of OBW Power
XdB Bandwidih 69.97 MH: Xxd8

268d8m

99.00%
26008

N

Occupied Bandwidth
67.558 MHz Total Power
Transiit Freq Error 14722 kb2 % of OBW Power
XUB Bandwidih 69,68 MHz xd8
D:

q (3’ . ? 3:39:51 AM

9| Deco4, 2024

DG ? e

N77(70M)_CP-OFDM_64 N77(70M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

InpulZ 500 AWon'30d8  Trg FioeRun  Cenler Freq 340000000 GHz
G Gale OF AvgiHold 1001100

KEYSIGHT iout RF U7 5007 Al 3008 g Frea R (et Fieq 3 BAOO00GR0 GHE KEYSIGHT nout RE
. Cowlog0C  CorCCan Gl O AglHod 1001100 R T ope COWNGOC  ConClor
Mg Ado FreaRel It () #F Gan low  RadoSid Nove Mon Ao FregRet It (5) #F Ganlow  RedoSid Nose
Uiz Ref Lyl Offset 11.90 dB
Rof Value 30.00 dBm

R RefLvi Offset 11.90 d8
Ref Value 30.00 dBm Scale/Div 10,0 6B

Scale/Div 10.0 dB

(ot

s gt Pt

#Video BW 24000 MHZ"
Sweep 1,00 ms (1001 pts)|

#Video BW 2.4000 MHz"

#Res BW 750.00 ktiz
Ocaipled Bandwidth
67.455 MHz Total Power 26.1d8m 67.601 MHz Total Power
9% of OBW Power 99.00% Transit Freq Error 51795 kHz % of OBW Power
xd8 X 0B Bandwidth 69,80 MHz )

Transmit Freq Erfor
XdB Bandwidih 260008
Dec 04,2024

2lel kst
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SPORTON LAB. FCC RF Test Report Report NO_ M FG4N0543K

N77(80M)_CP- N77(80M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Afion 3008, T FreeRun  GonlerFreq 3 340000000 GHz
Gale OF AvglHod: 100100

HF Gain'Low  Radio Std Naoe,

InpulZ 500
CorrCCar

KEYSIGHT fnput Re InpuZ'500 Al 308 Trg/FregRin  Cerlar Fieq 3840000000 Gz
oiping © CorrCCon Gale, Of AvglHold 1001100
#FGan Low  Radio Sid None FroqRet Int(S)
RefLvl Offset 11.90 6B

RT b oo Freq Ret.nt (5)
Ref Value 30.00 dBm

Ref Ll Offset 11.90 dB8
Ref Value 30.00 dBm

ey

#Video BW 27000 MHZ"
Sweep 1.00 ms (1001 pts)|

#Video BW 2.7000 MHz" Span 160 Mz}
Sweep 1.00 ms (1001 pts) #Res BW 820.00 kHz

2Metncs

Ocoupled Bandidth

77.464 MHz Toal Power
Transmit Freq Error 8,886 kHz % of OBW Power
XdB Bandwidih 80.18 MH: Xxd8

Total Power 26.4d8m

Transmit Freq Efror 1862 kHz % of OBW Power 99.00%
‘XdB Bandwidih 7995 MHz X8 26008
, 2024

D
Rl | ', 34323 AM

9| Dec o4, 2024

a2 S

N77(80M)_CP-OFDM_64 N77(80M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

InpulZ 500 AWon'30d8  Trg FioeRun  Cenler Freq 340000000 GHz
G Gale OF AvgiHold 1001100

KEYSIGHT ool &
#IF Gain: Low Radio Std: Nonie

CerferFioq 3640000000 GFz
G AgHO 100100 R T ope COWNGOC  ConClor
Freq Rl It (5) #F Gan low  RadoSid Nove Mon Ao FregRet It (5)
e Ref Lyl Offset 11.90 dB
Rof Value 30.00 dBm

ScalelDiv 10.0d8

InpulZ 5007 Aflen 308 g Free Run
7 CCon o

KEYSIGHT '"v::‘ﬂ
Couping D
T

R RefLvi Offset 11.90 d8
Scale/Div 100 0B Ref Value 30.00 dBm

AR

Fiereinde

#Video BW 2.7000 MHZ" Span 160 MHz
Sweep 1,00 ms (1001 pts)|

#Video BW 2.7000 MHz" Span 160 MHz
Sweep 1.00 ms (1001 pts)

1377 Mz Total Power
% of OBW Power
xd8

262d8m
% of OBW Power 99.00% Transit Freq Error
X8 26,0008 XdB Bandwidth

Total Power

Transmit Freq Erfor

XdB Bandwidiy
Dec 04,2024

el | ? 344:58 A

Dec 04, 2024

RIE iy dkresm
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SPORTON LAB. FCC RF Test Report Report NO_ M FG4N0543K

N77(90M)_CP- N77(90M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

KEYSIGHT inpet R- Inpu(Z 5007 Atlen 3040 TG FiaeRun  CarlerFreq 380000000 Gz IpuZ 500 Afen 3008 [T Fioa R Cofler Fieq 340000000 Gz
R D (Corr CCor Gl OFf AvgiHold: 100/100 Corr CCort Gate Off [Hold 1004100
Align: Auto FreqRef Int (S) #F Gan Low Radio Std None FreqRet:Int (S) #IF Gan Low Radio Std: Nooe

Ref Ll Offset 11.90 dB8 Ref Lyl Offset 11.90 dB
Ref Value 30.00 dBm

Ref Value 30.00 dBm

R

e

#Video BW 3.0000 MHz" #Video BW 3.0000 MHZ"
Sweep 1.00 ms (1001 pts)|

Sweep 1.00 ms (1001 pts) #Res BW 910.00 kHz

2Metncs
Ocoupled Bandvidth
87526 MHz Toal Power

Transmit Freq Error 0376 KHZ % of OBW Power
XdB Bandwidih 90.27 MH: Xxd8

Occupied Bandwidth
87.5¢ Total Power 26.3d8m

Transmit Freq Efror % of OBW Power 99.00%
‘XdB Bandwidih z X8 26008

RAGH ikl

Dec 04, 2024
a9l ? S

N77(90M)_CP-OFDM_64 N77(90M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

KEYSIGHT Input RF. InputZ 500 Atien: 30 dB Trig Free Run  Cenler Freq 3840000000 GHz KEYSIGHT lInput RE InputZ 500 Atten 3048 Trig Free Run  Cenler Freq: 3840000000 GHz
. Coupleg DG (ConCoon Gale OF AvglHod: 100/100 R T op. COUNGOC  ConCOor Gale Of AvglHod 100100
Algn Freq Ref. nt (5] HFGan Low  Radio Sid None ugr Ao FroqRet. it (5) #FGain'Low Radio Std Nore

1.Graph. Ref Lvl Offset 11.90 dB

R RefLvi Offset 11.90 d8
Scale/Div 10,0 6B Rof Value 30.00 dBm

Scale/Div 10.0 dB Ref Value 30.00 dBm

Pl bt

NPT, STPYOAST

#Video BW 3.0000 MHz" X #Video BW 3.0000 MHz" Span 180 MHz
Sweep 1,00 ms (1001 pts)|

#Res BW 910.00 kHz

Total Power 229d8m

% of OBW Power
xd8

Total Power 259d8m 87.483 MHz

% of OBW Power 99.00% Transit Freq Error
X8

Ocapled Bandwidth
875

Transmit Freq Erfor z
-26.00 dB X 0B Bandwidth 90,18 MHz

XdB Bandwidiy

[’ Dec 04, 2024
2 S
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s, FCC RF Test Report

Report No. : FG4N0543K

N77(100M)_CP-

el Freq 3340000000 GFz
AvglHold: 1001100
Radio Sid None

At 30 8

KEYSIGHT fnput Re InpuZ:50 ik Fid Rin
% oot Gale, Of
o #F Gan Low

D (Coxr
R b g Freq Ret.nt (5)

Ref Ll Offset 11.90 dB8
Ref Value 30.00 dBm

i
A

#Video BW 3.0000 MHz"

Occupied Bandwidth

97418 MHz Total Power

OFDM_QPSK_Outer_Full_Mid_CH

Sweep 1.00 ms (1001 pts)

263d8m

N77(100M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

InpulZ'500 Al 008
CorrCCar

Froq Rel Int(5)

2Metncs

Ocoupled Bandviidth

97517 MHz

Conler Freq 3 340000000 GHz
[Hold 100/100
Rado Std Nooe.

T Erve R
Gale OF

HF Gain Low

Ref Lyl Offset 11.90 dB
Ref Value 30.00 dBm

ol

#Video BW 3.0000 MHz"

Toal Power

Span 200 MHz
Sweep 1,00 ms (1001 pts)|

267dBm

Transmit Freq Erfor

% of OBW Power

% of OBW Power 99.00%

104,90 kHz
26008

Transiit Freq Ertor
5 MHz xd8

‘XdB Bandwidih

Dec 04, 2024
a9l ?

N77(100M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Cerlr Freq 3 340000000 Gz
vgHold: 100/100
Radio Sid None

KEYSIGHT input RF InpulZ 5007 lln 3008 TTrg/Freé Rin
. Coupleg DG (ConCoon Gale, OF
Algn FreqRet nt(S) #F Gan Low

R RefLvi Offset 11.90 d8
Scale/Div 100 0B Ref Value 30.00 dBm

A

I
P e
Ry SN

| center 3.8400 GHz #Video BW 3.0000 MHz"

J#Res BW 1.0000 MHz

Ocapled Bandwidth
[ 26.1d8m

407 MHz Total Power
% of OBW Power 99.00%
X8

44,589 kHz
100.4 MHz

Transmit Freq Erfor

XdB Bandwidiy 260008

Span 200 MHz
Sweep 1.00ms (1001 pts)

XdB Bandwidih Xxd8

Dec 4,2
D C A ? e E

N77(100M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

g FreoRun  Celer Freq 3640000000 GHz
Gale OF AvgiHold 1001100
#F Gain'Low  Radio Std None:

KEYSIGHT inout RF InpulZ 500 AR 3048
Couping. G

Colping DG

CCorr
RT o> G Ao FroqRet 1l 5)

e Ref Lyl Offset 11.90 dB
Scale/Div 10,0 6B Rof Value 30.00 dBm

P T TR

Span 200 MHz

#Video BW 3.0000 MHz"
Sweep 1,00 ms (1001 pts)|

#Res BW 1.0000 MHz

2Metrics

Occupled Bandwidth

97402 MHz 228d8m

Total Power
7619 kHz % of OBW Power
100.6 MHz xd8

Transrit Freq Error
X0B Bandwidh

[’ Dec 04, 2024
NG a5

Sporton International Inc. (Kunshan)
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FCC ID : U4G-AELNRNA
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SPORTON LAB. FCC RF Test Report Report No_ . FG4N0543K

Conducted Spurious Emissions

B:E d (iﬁf) Ba(nMdI\:Ivzi;lth Arfcn (:I:‘I?I(z‘) Modulation RB Result Verdict
77 30 20 647334 3710.01 CP-OFDM QPSK 1@0 see graph -
77 30 20 647334 3710.01 CP-OFDM QPSK 1@0 see graph PASS
77 30 20 647334 3710.01 CP-OFDM QPSK 1@0 see graph PASS
77 30 20 656000 3840.0 CP-OFDM QPSK 1@0 see graph -
77 30 20 656000 3840.0 CP-OFDM QPSK 1@0 see graph PASS
77 30 20 656000 3840.0 CP-OFDM QPSK 1@0 see graph PASS
77 30 20 664666 3969.99 CP-OFDM QPSK 1@0 see graph -
77 30 20 664666 3969.99 CP-OFDM QPSK 1@0 see graph PASS
77 30 20 664666 3969.99 CP-OFDM QPSK 1@0 see graph PASS
77 30 60 648668 3730.02 CP-OFDM QPSK 1@0 see graph -
77 30 60 648668 3730.02 CP-OFDM QPSK 1@0 see graph PASS
77 30 60 648668 3730.02 CP-OFDM QPSK 1@0 see graph PASS
77 30 60 656000 3840.0 CP-OFDM QPSK 1@0 see graph -
77 30 60 656000 3840.0 CP-OFDM QPSK 1@0 see graph PASS
77 30 60 656000 3840.0 CP-OFDM QPSK 1@0 see graph PASS
77 30 60 663332 3949.98 CP-OFDM QPSK 1@0 see graph -
77 30 60 663332 3949.98 CP-OFDM QPSK 1@0 see graph PASS
77 30 60 663332 3949.98 CP-OFDM QPSK 1@0 see graph PASS
77 30 100 650000 3750.0 CP-OFDM QPSK 1@0 see graph -
77 30 100 650000 3750.0 CP-OFDM QPSK 1@0 see graph PASS
77 30 100 650000 3750.0 CP-OFDM QPSK 1@0 see graph PASS
77 30 100 656000 3840.0 CP-OFDM QPSK 1@0 see graph -
77 30 100 656000 3840.0 CP-OFDM QPSK 1@0 see graph PASS
77 30 100 656000 3840.0 CP-OFDM QPSK 1@0 see graph PASS
77 30 100 662000 3930.0 CP-OFDM QPSK 1@0 see graph -
77 30 100 662000 3930.0 CP-OFDM QPSK 1@0 see graph PASS
77 30 100 662000 3930.0 CP-OFDM QPSK 1@0 see graph PASS
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FCC RF Test Report Report No. : FG4N0543K

N77(20M)_CP- N77(20M)_CP-
OFDM_QPSK_Edge_1RB_Left Low CH OFDM_QPSK_Edge_1RB_Left Low_CH

InpuZ:50 PNO. Fast g Type Power (RMS)]
CoxtCCon Gate Of AvglHold 100100
FreqRefInt(5) IFGan Low Tng Free Run
Sq Track Of A
— RefLvl Offset 18.67 dB.
Ref Level 30.00 dBm

Avg Type! Power (RMS)] ;]
[Hokd: 100/100 A

#Altén 308 InpuZ 500 #Atien30d8  PNO Fast
o¢ Corr CCott Gale Off
FreqRel: int(S) IFGan:Low g Free Run
Sig Track Off A
Mkr1

Ref Lvl Offset 18,87 dB.
Ref Level 30.00 dBm

Video BW 3.0 MHz* Stop 39.800 GHz|
7ms (40001 pts)|

Start 30 MHz Video BW 3.0 MHz' Stop 20.000 GHz] Start 20.000 GHz
4Res BW 1.0 MHz Sweep 34.7 ms (40001 pts)| #Res BW 1.0 MHz
5 Marker Table v
Funcion Value | Mode Trace Scale Function Width Function Value

5 Marker Tablo v
Function Function Width

Mode  Trace Scale X

N t 3,
+ T W

70106

N1

) | Decos, 2024/

q (3’ . . | S234AM

Dec 04, 4
a9l ? N

N77(20M)_CP- N77(20M)_CP-
OFDM_QPSK_Edge_1RB_Left Mid_ CH  OFDM_QPSK_Edge_1RB_Left_Mid_CH

KEYSIGHT fnput RE InpZ 5007 #3068 PNOFasl g Typa Power (RS Inpu(Z 500 #Aten 3008 PNO Fast Ay Type: Power (RMS)]
R T ep. COMNGDC ConClom Gt AglHold 100100 CorrCCatr Ao 001001
Algn Ao Freq Ref. nt (5] Tog Froe Run FroqRet:Int(S) T Free Run
S A ack Off A
Ref Ll Offset 18.67 dB. ’ Ref Lv| Offset 18.67 dB. Mkri 2
Ref Level 30.00 dBm - Scale/Div 10 dB Ref Level 30.00 dBm

Stop 39.800 GHz]

Video BW 3.0 MHZ"
Sweep 34.7 ms (40001 pis)|

Stop 20,000 GHz

Video BW 3.0 MHz*
Sweep 34.7 ms (40001 pts)

5 Marker Tablo 1
Function Function Width

Mode Trace Scale
N1 t
T

N
) | Decos, 2024

q (3' . . 5:18 AM

Dec 04, 2024
acA? TSAAA
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FCC RF Test Report Report No. : FG4N0543K

N77(20M)_CP- N77(20M)_CP-
OFDM_QPSK_Edge 1RB_Left High CH OFDM_QPSK_Edge_1RB_Left High_CH

#on 3068 PNO Fasl g Type Power (RMS
Galo OF AvglHod 100100
IFGan'Low [T Free Run 3
Ref Lv| Offset 18.68 0B
Ref Level 30.00 dBm

Avg Type! Power (RMS)] ;]
[Hokd: 100/100 A

#afln 3008
Tg: Froe Run

InpuZ:50 Inpu(Z 500 PO Fast
CCor GorrCCalt Gate Of
FroqRet Int(S) F Gan: Low

A S Track Of

CartGCon
FreqRefInt(5)
Sq Track Of

RefLvl Offset 18,88 dB.
Ref Level 30.00 dBm

Stop 39.800 GHz|
Sweep 34.7 ms (40001 pts)

Start 20.000 GHz
#Res BW 1.0 MHz

5 Marker Table

Stop 20.000 GHz
Sweep 34.7 ms (40001 pts)
Function Width

Video BW 3.0 MHz"

Start 30 MHz
5 Marker Tablo v
Function Function Width Funcion Value
m

Mode  Trace Scale
1 t

) | Decos, 2024/
356:55AM |5

Dec 04, 2024
356:11AM |5

N77(60M)_CP- N77(60M)_CP-
QPSK_Edge_1RB_Left Low CH OFDM_QPSK_Edge 1RB_Left Low_CH

#Atlen 3008 PNO Fast Avg Type! Power (RMS)]
Gate OF AvglHad 100100+
IF Gain_ Low Trig. Free Run A

Input 7500
ot CCatt
FroqRet:Int(S)
S Track Of
Mkr1

KEYSIGHT oot RF

0. Fasi g Types Power (RMS 1|
AqHO. 100100
Ref Lvl Offset 18.87 dB

Ao 3008 PN
Gat
g Froe Run
Ref Level 30.00 dBm

InpulZ50 .
CCorr
FreqRef. I (]
M 2 1 Specirum
Scale/Div 10 dB

Ref Lvl Offset 18,67 dB.
Ref Level 30.00 dBm

Stop 39.800 GHz]

Video BW 3.0 MHZ"
Sweep 34.7 ms (40001 pis)|

Stop 20,000 GHz
Function Vaive

Video BW 3.0 MHz*
Sweep 34.7 ms (40001 pts)
Funclion Width

5 Marker Tablo 1
Function Function Width Function Value

Mode Trace Scale
1 1

Dec 04, 2024/

3:58:31AM | >

Dec 04, 2024
35747 AM
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FCC RF Test Report Report No. : FG4N0543K

N77(60M)_CP- N77(60M)_CP-
OFDM_QPSK_Edge_1RB_Left Mid CH  OFDM_QPSK_Edge_1RB_Left_Mid_CH

PN, Fast g Type: Power (RS}
Galo OF fvgiHold: 1001100+~
IFGan:Low g Froe Run
Spe RefLvl Offset 18.81 dB.
Ref Level 30.00 dBm

Inpu(Z 500G Al 3068 InpuZ 500 AAtey 30d8  PNO Fasl A Type: Power (RMS)] |
CCor Corr CCort Gate Off [Hokd: 100/100 A
Freq Rel.int (S) IF Gan: Low Trig: Free Run I
Sig Track. Off A
Mkr1 26

o

CartGCon
FreqRefInt(5)
Sq Track Of
Mkr2 19.346

RefLvl Offset 18,81 dB.
Ref Level 30.00 dBm

Video BW 3.0 MHz* Stop 39.800 GHz|
7ms (40001 pts)|

Start 30 MHz Video BW 3.0 MHz' Stop 20.000 GHz] Start 20.000 GHz
4Res BW 1.0 MHz Sweep 34.7 ms (40001 pts)| #Res BW 1.0 MHz
5 Marker Table v
Funcion Value | Mode Trace Scale Function Width Function Value

5 Marker Tablo v

Mode  Trace Scale i Function Function Width
N1 t 81136} 2066 dBm

= BT 55 dBm

N

)| Deco4, 2024

q (3’ . . | 400:06AM

Dec 04, 2024
a9c ? S50z ¢

N77(60M)_CP- N77(60M)_CP-
OFDM_QPSK_Edge 1RB_Left High CH OFDM_QPSK_Edge_ 1RB_Left High_CH

0 Fasl g Typa Power (RS
‘AvgiHold: 100/100 ft Corr CCort
X FreqRet. int(S) Trig: Free Run
rack Off A
Ref Lvl Offset 18.82 dB Mkr1 2

Ao 3008 PN
Gat
g Froe Run
Ref Level 30.00 dBm

KEYSIGHT fnout R InpulZ 50
Colplng 0C ConCCorr
R b Ao FreqRef. Int (]
Ref Lyl Offset 18,82 d8. g
Ref Level 30.00 dBm - Scale/Div 10 dB

Stop 39.800 GHz]

Video BW 3.0 MHZ"
Sweep 34.7 ms (40001 pis)|

Stop 20,000 GHz

Video BW 3.0 MHz*
Sweep 34.7 ms (40001 pts)

5 Marker Tablo 1
Function Function Width

Mode Trace Scale
N1 t
N T
) | Decos, 2024

q (3' . . | 524.09AM

Dec 04, 2024
acA? 528250
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FCC RF Test Report Report No. : FG4N0543K

N77(100M)_CP- N77(100M)_CP-
OFDM_QPSK_Edge_1RB_Left Low CH OFDM_QPSK_Edge_1RB_Left Low_CH

#on 3068 PNO Fasl g Type Power (RMS
Galo OF AvglHod 100100
IFGan'Low [T Free Run 3
Ref Lv| Offset 18.67 dB
Ref Level 30.00 dBm

Avg Type! Power (RMS)] ;]
[Hokd: 100/100 A

#afln 3008
Tg: Froe Run

InpuZ:50 Inpu(Z 500 PO Fast
CCor GorrCCalt Gate Of
FroqRet Int(S) F Gan: Low

A S Track Of

CartGCon
FreqRefInt(5)
Sq Track Of

Ref Lvl Offset 18,87 dB.
Ref Level 30.00 dBm

Start 20.000 GHz Video BW 3.0 MHz* Stop 39.800 GHz|
#Res BW 1.0 MHz Sweep 34.7 ms (40001 pts)

5 Marker Table

Stop 20.000 GHz
Sweep 34.7 ms (40001 pts)
Function Width

Video BW 3.0 MHz"

Start 30 MHz
5 Marker Tablo v
Function Function Width Funcion Value
Bm

Mode  Trace Scale
1 t

) | Decos, 2024/
40320 |

N77(100M)_CP- N77(100M)_CP-
QPSK_Edge_1RB_Left Mid CH  OFDM_QPSK_Edge 1RB_Left Mid_CH

#Atlen 3008 PNO Fast Avg Type! Power (RMS)]
Gate OF AvglHad 100100+
IF Gain_ Low Trig. Free Run A

Input 7500
ot CCatt
FroqRet:Int(S)
S Track Of
Mkr1

KEYSIGHT oot RF

0. Fasi g Types Power (RMS 1|
AqHO. 100100
Ref Lvl Offset 18.87 dB

Ao 3008 PN
Gat
g Froe Run
Ref Level 30.00 dBm

InpulZ50 .
CCorr
FreqRef. I (]
M 2 1 Specirum
Scale/Div 10 dB

Ref Lvl Offset 18,67 dB.
Ref Level 30.00 dBm

Stop 39.800 GHz|
Sweep 34.7 ms (40001 pts)|

Stop 20,000 GHf Video BW 3.0 MHz*
Function Value

Video BW 3.0 MHz*
Sweep 34.7 ms (40001 pts)
Funclion Width

5 Marker Tablo 1
Function Function Width Function Value

Mode Trace Scale
1 t

Dec 4, 2024/
40456 AM | >

Dec 04, 2024
404:13AM
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FCC RF Test Report Report No. : FG4N0543K

N77(100M)_CP- N77(100M)_CP-
OFDM_QPSK_Edge 1RB_Left High CH OFDM_QPSK_Edge_1RB_Left High_CH

N+
Input Z- 50 0 #Atlen 30 dB PNO Fast
Corr CCorr Gate Off
Freq Ref: Int (S) IF Gan: Low Trig: Free Run
Sig Track: Of

Avg Type! Power (RMS)] ;]
[Hokd: 100/100 A

InpulZ 500 #Alién 3008 PNO.Fasl A Type: Power (RMS]]
CCor Gale OFf ‘AvgiHold: 100/100
IF Gain' Low Trig Froe Run
Sig Track Off

RefLvl Offset 18.80 dB.
Ref Level 30.00 dBm

CorCCor
FreaRef: it ()

Ref Lvl Offset 18,80 dB.
Ref Level 30.00 dBm

Start 30 MHz Video BW 3.0 MHz" Stop 20.000 GHz Start 20.000 GHz Video BW 3.0 MHz* Stop 39.800 GHz|
Sweep 34.7 ms (40001 pts) #Res BW 1.0 MHz Sweep 34.7 ms (40001 pts)
5 Marker Tabl.

4Res BW 1.0 MHz

5 Marker Tablo v

Mode  Trace Scale Function Function Width Funcion Value
1 t

| S R —

1
-
3
4
5
6

Dec 04, 2024

D97
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SPORTON LAB. FCC RF Test Report Report No_ . FG4N0543K

Conducted Band Edge

B:E d (iﬁf) Ba(nN(Ii :Ivzi;ith Arfcn (:\:’[ﬁg) Modulation RB Result Verdict
77 30 20 647334 3710.01 CP-OFDM QPSK 1@0 see graph PASS
77 30 20 647334 3710.01 CP-OFDM QPSK 51@0 see graph PASS
77 30 20 664666 3969.99 CP-OFDM QPSK 1@50 see graph PASS
77 30 20 664666 3969.99 CP-OFDM QPSK 51@0 see graph PASS
77 30 60 648668 3730.02 CP-OFDM QPSK 1@0 see graph PASS
77 30 60 648668 3730.02 CP-OFDM QPSK 162@0 see graph PASS
77 30 60 663332 3949.98 CP-OFDM QPSK 1@161 see graph PASS
77 30 60 663332 3949.98 CP-OFDM QPSK 162@0 see graph PASS
77 30 100 650000 3750.0 CP-OFDM QPSK 1@0 see graph PASS
77 30 100 650000 3750.0 CP-OFDM QPSK 273@0 see graph PASS
77 30 100 662000 3930.0 CP-OFDM QPSK 1@272 see graph PASS
77 30 100 662000 3930.0 CP-OFDM QPSK 273@0 see graph PASS
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s, FCC RF Test Report

Report No. : FGAN0543K
N77(20M)_CP-

N77(20M)_CP-
OFDM_QPSK_Edge 1RB_Left_Low_CH OFDM_QPSK_Outer_Full_Low_CH

KEYSIGHT oot RF
Radio Sid Nane BT o o

ol RE InpZ 500
suping OC ContGCon
Algne Auto

FreqRef. I (]

Atien 3048 g Fro Run
Gal

Inpu(Z 500 A 3008, Tig Fiee R ConlerFreq 22 005000000 GHz
e Of AvglHod 100100

IF Gan: Low Radio St Nona

31 Rango Gragh

orr CCott
Froq Rel Int(5)

Ref Lvl Offset 18,87 dB.

Scale/Div 10.0 d8.

IF Gan Low
Ref Value 30.00 dBm

SAFaR G Ref Lvl Ofsat 16.86 B
Scale/Div 100 dB Ref Value 30.00 dBm

Measure Trace Measure Trace
Trace Type Trace Type
wde  Alimit

-21.43dBm 843408
333 GHz -14.32 dBm

n 13208
1663dBm  -133708

dBm
0549 dBm

N77(20M)_CP-
OFDM_QPSK_Edge_1RB_Right_High_CH

y

KEYSIGHT "'w!‘w‘ \Cr:«wczbos:m Aten 30 48
Couplng. DG 7COot

RT > pgnito

FreqRef. it (S)

N77(20M)_CP-
OFDM_QPSK_Outer_Full_High CH

KEYSIGHT fnput R%
uplg
Ao

RT o

Tig|Froe Rin  [Cenlor Freq 22 005000000 GHz InpulZ: 500 Atlon 3048
Gale OF fvgiHold: 100/100 CorrCCon

IFGan Low  Radio Sid None
3AIRange Graph

Scale/Div 10.0 4B

g Fruo Run  Cae Freq 22005000000 Gz
Gaie OF \glHold 1001100

Freq Rl Int(5) 1F.Gan: Low

Ref Ll Offset 18.80 d8.

PA
Ref Value 30.00 dBm

Rado St Note
St Sl RefLvI Offset 8.8 dB
ScalelDiv 100 6B Rof Value 30.00 dBm

Stop 4.080 GHz|

Measure Trace
Trace Type Trace Average
Anpitide Aimit

1627 d5 37308)
98 E
3881473333 GHz

Hz 1.000MHz 3.985158333 GHz

Measure Trace Trace 1
Trace Type Trace Average (Active;

StartFreq StopFreq Frequency _ Ampiide

58800 GHz_3.98000 ) 000000 GHz 1,730 dBi

Spur_Range
e

810 GHz 3.9850 G
850 GHz 4.0800 GHz

o ol 9 e

411:32AM

77d8
1947d8
)| Deco4, 2024

10:24AM
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s, FCC RF Test Report

N77(60M)_CP-

Report No. : FG4N0543K

KEYSIGHT foput R InpuZ'5007 Allen 308 Trg Frée R (Cefilr Fieq 22 005000000 GHz
R T ep. CONGDC CoClom Gale Of AvgiHold 300300
Algne Auto Radio Sid Naoe

Fieq et It (5) 1F Gai' Low
JALRGs G Ref Lyl Offset 18,87 d8
scalelDiv 10.0 08 Ref Value 30.00 dBm

Measure Trace:
Trace Type
Freq  SiopFreq  RBW Anpitude

0 GHz 3 6950 GHz 1000 Wiz 3 B3357500¢ Fdn
2 36990GHz 5100

90 GHz 3.7000 GHz
37000 GHz 38000 GHz

Dec 04,
4:15:29AM

N77(60M)_CP-

KEYSIGHT fnput RF InpulZ 500 Afleq 308 TTrg FreeRun  Cenler Freq 22 005000000 Gz
R T op. COUMIGOC  CorCon Gale OF fvgiHold: 100/100
Augn: Ato Radio Sid None:

FreqRel, nt (5) IF Gan Low
Rl Ref Lvi Offset 18,87 d8
calelDiv 10.0 08 Ref Value 30.00 dBm

=

Measure Trace
e
Start Freq

SiopFreg  REW
o _
GHz 3.9810 GHz
3 0GHz 3.9850 GHz 510.0kHz 3.982806667 GHz
3.9850 GHz 4.0800 GHz 1.000 MHz 3.985000000 GHz

Dec 04, 2024
? 526:33AM

OFDM_QPSK_Edge_1RB_Left_Low_CH

OFDM_QPSK_Edge_1RB_Right_High_CH

KEYSIGHT oot RF

InpulZ 500 Aon' 308 TTrig Five Run
CorrCCatr Gale OF AvglHod: 100100
Froq Rel Int(5)

IFGan Low  RadioStd None

SAFaR G Ref Lvl Ofsat 16.86 B
Scale/Div 100 dB Ref Value 30.00 dBm

4 A1 Range Table

age (Actve)

Spur_Range _StartFreq
T 1 36000 GHg 2
50 GHz 36990

iz Hz
90 GHz 37000 GHz 3600 kHz
7000GHz 38000GHz 100.0kHz 3

N77(60M)_CP-

KEYSIGHT lnput &% InpuZ 500" AR 3048 i FreoRun  CanlerFrey 22 005006000 GHz
. COllnG DG ConCCon Gals Of gHod 1001100
Augn: Freq Ref. Int (S)

IFGan Low  RadioStd Nane

RefLvl Offset 18.81 dB.
Ref Value 30.00 d8m

Measire Trace
Trace Type
REW  Frequency  Ampitide
000 KHz 3 82383553 GRz_ 328
kHz
510.0 kHz
1.000 MHz 3.9

0 ol 9 e

4191 AM

N77(60M)_CP-
OFDM_QPSK_Outer_Full_Low CH

Corler Freq 22 005000000 Gz

Weasure Trace:
Trace Type
SiopFreg  RBW Anpltude
1,000 MAz Gl 22T dBm___-

OFDM_QPSK_Outer_Full_High CH

Stop 4.080 GHz|

Trace 1
Trace Average (Act
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s, FCC RF Test Report

Report No. : FG4N0543K
N77(100M)_CP-

N77(100M)_CP-
OFDM_QPSK_Edge 1RB_Left_Low_CH OFDM_QPSK_Outer_Full_Low_CH

KEYSIGHT oot RF
Radio Sid Nane BT o o

pul RE
uplng 0C
Algne Auto

InpulZ'500 Al 308 Trg!Fioe Run Inpu(Z 500 A 3008, Tig Fiee R ConlerFreq 22 005000000 GHz
oo G e Of AvglHod 100100

Freq Ref. nt (5] IF Gan: Low Radio St Nona

31 Rango Gragh

orr CCott
Froq Rel Int(5)

Ref Lvl Offset 18,87 dB.

Scale/Div 10.0 d8.

IF Gan Low
Ref Value 30.00 dBm

SAFaR G Ref Lvl Ofsat 16.86 B
Scale/Div 100 dB Ref Value 30.00 dBm

4 All Range Table
Measure Trace: Weasure Trace:
Trace Type
_Ampitude Alimit  umt
-1955dBm 654608
Ghz -15.128m 1
3701000000 GHz 16,60 dBm

20058

3 132248
OkHz 3699313333 GHz -29.0 160208
0.0kHz 3786333333 GHz 6.40 4B

Dec 04, 2024
424:21 AM

N77(100M)_CP-
OFDM_QPSK_Edge_1RB_Right_High_CH

y

KEYSIGHT "'w!‘w‘ \Cr:«wczbos:m Aten 30 48
Couplng. DG 7COot

RT > pgnito

N77(100M)_CP-
OFDM_QPSK_Outer_Full_High CH

KEYSIGHT fnput R%
uplg
Ao

RT o

Tig|Froe Rin  [Cenlor Freq 22 005000000 GHz
Gale OF fvgiHold: 100/100
Racio Sid None

InpulZ 500 AR 308 TTig Fioe Run
CorrCCon Gaie OF

FreqRef. int () IF Gain Low.

3AIRange Graph

Scale/Div 10.0 4B

Canter Freq 22 00500000 Gz
\glHold 1001100
Freq Rl Int(5)

RefLvl Offset 18.87 8.

PA
Ref Value 30.00 dBm

IFGan Low  RadioStd Nane

St Sl RefLvI Offset 8.8 dB
ScalelDiv 100 6B Rof Value 30.00 dBm

Stop 4.080 GHz|
Measure Trace Measire Trace Trace 1
“Trace Type Trace Type ‘Trace Average (Active
Anptide StartFreq StopFreq Frequency _ Ampiide
1651 dB 58800 GHz_3.3800 ) [0 9000000 GHz 5622 db

Spur_Range
e

810 GHz 3.9850 G
850 GHz 4.0800 GHz

o ol 9 e

427:18AM

)| Decos, 2024
426:10AM
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samranas. FCC RF Test Report

Report No. : FG4AN0543K

Software Version: 23.06.1602

FR1 N78(Ant.2+5)

Transmitter Conducted Output Power and EIRP, (Gt - Lc)=-4.0dB

aar | sCs | Bandwidth | Arfen | Freq(MHz) | Modulation |  RB %ZVE; %’1\3\1{% piwedﬁ(’géen‘f) (E:BRrE) E({E;D
78 | 20 20 647334 | 3710.01 C'ZS;?"" B@12 | 21.67 22.01 24.85 2085 | 0.1216
78 | 20 20 647334 | 3710.01 C'SS;?M 1@1 21.67 22 24.85 2085 | 0.1216
78 | 20 20 647334 | 3710.01 C'E(P);? M 1@49 | 2174 22,12 24.94 2094 | 01242
78 | 20 20 647334 | 371001 | %';EKAM B@12 | 21.25 215 24,39 2039 | 0.1094
78 | 30 20 647334 | 371001 | 7 %':ARAM 1@1 2118 | 2185 24,54 2054 | 01132
78 | 20 20 647334 | 3710.01 ch>6- %':ARAM 1@49 | 2111 21.87 24,52 2052 | 01127
78 | 30 20 650000 | 3750 C%S;? M| 2s@12 | 2183 2213 24.99 2099 | 0.1256
78 | 30 20 650000 | 3750 C%(P)g}? M1 1@1 21.84 22,07 24.97 2097 | 0.1250
78 | 30 20 650000 | 3750 C%'(P)gf(’ M1 1@49 | 2198 2213 25.07 21.07 | 0.1279
78 | 30 20 650000 | 3750 ch>6- %FA%M B5@12 | 2143 216 24,53 2053 | 0.1130
78 | 20 20 650000 | 3750 ClPG' %':ARAM 1@1 21.25 21.88 24,59 2059 | 0.1146
78 | 20 20 650000 | 3750 % %';E;AM 1@49 | 21.26 21.97 24.64 20.64 | 0.1159
78 | 30 20 652666 | 3789.99 CF(’?'SEE M| 2s@12 | 2176 2213 24.96 2096 | 0.1247
78 | 30 20 652666 | 3789.99 C%‘ng() M1 1@1 21.83 2211 24.98 2098 | 0.1253
78 | 30 20 652666 | 3789.99 C%‘SEE M1 1@49 21.8 22.06 24.94 2094 | 0.1242
78 | 30 20 652666 | 3789.99 ClPG' %Z?AM 25@12 | 21.33 2157 24.46 2046 | 0.1112
78 | 20 20 652066 | 378999 | %';E;AM 1@1 21.15 21.93 24,57 2057 | 0.1140
78 | 30 20 652066 | 378999 | %FAE,:AM 1@49 | 2114 21.84 24.51 2051 | 0.1125
78 | 30 30 647668 | 3715.02 C%SEE M| 30@10 | 2168 22.07 24.89 2089 | 0.1227
78 | 30 30 647668 | 3715.02 C%SEEM 1@1 21.69 22.06 24.89 20.89 | 0.1227
78 | 20 30 647668 | 3715.02 CESEEM 1@76 | 2177 22.03 24.91 2091 | 01233
78 | 30 30 647668 | 371502 | %';E,\’AM 30@19 | 21.18 2153 24.37 20.37 | 0.1089
78 | 30 30 647668 | 371502 | %FAEI\’AM 1@1 21.35 21.81 24.60 20.6 | 0.1148
78 | 30 30 647668 | 3715.02 C1P6' OQFA?AM 1@76 | 2129 21.92 24.63 2063 | 0.1156
78 | 30 30 650000 | 3750 CF&S;? M| 30@19 | 2185 22.08 24.98 2098 | 0.1253
78 | 20 30 650000 | 3750 CF(’?'S;E’ M1 @1 21.9 22,12 25.02 21.02 | 01265
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samranas. FCC RF Test Report Report No. : FGAN0543K
BI;E d SCS | BandWidth | Arfcn Freq(MHz) | Modulation RB PAé\lWTle I;Ao’\\l/\-/r; P(:Oc\)ly:rL(jgtBenC:) (E:BRrE) E({IF\;;D
@Bm) | (@Bm)
78 | 20 30 650000 | 3750 C'zggf(’ M| 1@76 | 2180 | 2234 25.13 2113 | 01297
78 | 20 30 650000 | 3750 & %'ZRAM 30@19 | 2137 | 2157 24.48 2048 | 01117
78 | 20 30 650000 | 3750 & %'RIM 1@1 21.43 21.91 24.69 2069 | 01172
78 | 20 30 650000 | 3750 % %':ARAM 1@76 | 21.46 21.97 24.73 2073 | o0.1183
78 | 20 30 652332 | 3784.98 C%ng(’ M| 30@19 | 2173 21.99 24.87 2087 | 01222
78 | 20 30 652332 | 3784.98 C'Z(PDEE M1 @1 2182 | 2213 24,99 2099 | 0.1256
78 | 20 30 652332 | 3784.98 C'ZS;? M @76 | 2177 | 2196 24.88 2088 | 01225
78 | 30 30 652332 | 3784.98 ch>6- %':ARAM 30@19 | 21.23 21.47 24.36 20.36 | 0.1086
78 | 20 30 652332 | 378498 | %';EKAM 1@1 21.36 21.85 24.62 2062 | 01153
78 | 30 30 652332 | 378498 | %';EKAM 1@76 | 2129 21.78 24.55 2055 | 0.1135
78 | 30 40 648000 | 3720 C%'(P)gf(’ M| s3@26 | 2168 22 24.85 20.85 | 0.1216
78 | 30 40 648000 | 3720 CF(SS;'? M1 1@1 21.8 22.15 24.99 2099 | 0.1256
78 | 30 40 648000 | 3720 C%S;? M| 1@104 | 2181 22.14 24.99 2099 | 0.1256
78 | 20 40 648000 | 3720 % %';EKAM 53@26 | 21.25 21.48 24.38 2038 | o0.1001
78 | 30 40 648000 | 3720 % %';EKAM 1@1 21.19 22,01 24.63 20.63 | 0.1156
78 | 30 40 648000 | 3720 ClPG' %':ARAM 1@104 | 2137 21.97 24.69 2069 | 0.1172
78 | 30 40 650000 | 3750 C%‘SEE M| s3@26 | 2179 22.09 24.95 20.95 | 0.1245
78 | 20 40 650000 | 3750 C%S;? M1 @1 21.99 22.19 25.10 21.1 0.1288
78 | 20 40 650000 | 3750 CF(’?'SEE M| 1@104 | 2199 22.29 25.15 2115 | 01303
78 | 30 40 650000 | 3750 % %FAE,:AM 53@26 | 21.37 2155 24.47 2047 | 01114
78 | 30 40 650000 | 3750 ClPG' %':A'iAM 1@1 21.36 22.05 24.73 2073 | 0.1183
78 | 20 40 650000 | 3750 ClPG' %':ARAM 1@104 | 2155 2.1 24.84 2084 | 01213
78 | 20 40 652000 | 3780 CF(’?'SEE M| s3@26 | 2174 22.01 24.89 2089 | 01227
78 | 30 40 652000 | 3780 CF(’?'SEE M1 1@1 21.97 22.24 25.12 2112 | 01204
78 | 30 40 652000 | 3780 C%‘ng() M 1@104 | 2191 2.1 25.02 21.02 | 0.1265
78 | 30 40 652000 | 3780 C1P6' OQFA?AM 53@26 | 21.28 21.59 24.45 2045 | 0.1109
78 | 20 40 652000 | 3780 < %';'iﬂ'\" 1@1 21.41 22.06 24.76 2076 | 0.1191
78 | 20 40 652000 | 3780 % %';E,\’AM 1@104 | 2127 21.95 24.63 2063 | 0.1156
78 | 30 50 648334 | 3725.01 CF(’?'SEEM 67@33 | 2156 21.94 24.76 20.76 | 0.1191
78 | 30 50 648334 | 3725.01 C%S;'?M 1@1 21.59 21.89 24.75 2075 | 0.1189
78 | 30 50 648334 | 3725.01 C%SEEM 1@131 | 2173 21.86 24.81 2081 | 0.1205
Sporton International Inc. (Kunshan) Page Number 1 A5-2 of 6
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samranas. FCC RF Test Report Report No. : FGAN0543K
BI;E d SCS | BandWidth | Arfcn Freq(MHz) | Modulation RB PAé\lWTle I;Ao’\\l/\-/r; P(:Oc\)ly:rL(jgtBenC:) (E:BRrE) E({IF\;;D
@Bm) | (@Bm)
78 | 20 50 648334 | 372501 | %FAE;AM 67@33 | 2111 | 2146 24,30 203 | 01072
78 | 20 50 648334 | 372501 | %'RIM 1@1 21.06 21.7 24.40 204 | 0.1096
78 | 20 50 648334 | 372500 | %'RIM 1@131 | 21.02 21.66 24.36 2036 | 0.1086
78 | 20 50 650000 | 3750 C%S;'? M| 67@33 | 2177 21.94 24.87 2087 | 01222
78 | 20 50 650000 | 3750 C'zggf("\" 1@1 21.69 21.98 24.85 2085 | 0.1216
78 | 20 50 650000 | 3750 C'Z(P)gEM 1@131 | 2179 | 2191 24.86 2086 | 0.1219
78 | 20 50 650000 | 3750 & %'ZRAM 67@33 | 2131 | 21.48 24.41 2041 | 0.1099
78 | 20 50 650000 | 3750 ch>6- %':ARAM 1@1 21.22 21.83 24,55 2055 | 0.1135
78 | 20 50 650000 | 3750 % %';EKAM 1@131 | 21.06 21.73 24.42 2042 | 01102
78 | 30 50 651666 | 3774.99 C'E(P);? M| 67@33 | 2165 21.86 24.77 2077 | 01194
78 | 30 50 651666 | 3774.99 C%‘SEEM 1@1 21.73 21.8 24.78 2078 | 0.1197
78 | 30 50 651666 | 3774.99 CF(SS;'?M 1@131 | 2162 21.72 24.68 20.68 | 0.1169
78 | 20 50 651666 | 377499 | OQ';?AM 67@33 | 212 21.47 24.35 2035 | 0.1084
78 | 20 50 651666 | 377499 | %';EKAM 1@1 21.23 21.7 24.48 2048 | 01117
78 | 30 50 651666 | 377499 | %';EKAM 1@131 | 209 21.48 24.21 2021 | 0.1050
78 | 30 60 648668 | 3730.02 CF(SS;'? M| g1@40 | 2162 21.9 24.77 2077 | 01194
78 | 30 60 648668 | 3730.02 C%'(P);?M 1@1 21.54 21.82 24.69 2069 | 0.1172
78 | 30 60 648668 | 3730.02 C%S;? M| 1@160 | 2179 21.96 24.89 20.89 | 0.1227
78 | 20 60 648668 | 373002 | %';E;AM 81@40 | 21.09 21.46 24.29 2029 | 0.1069
78 | 30 60 648668 | 373002 | 7 %FAE,:AM 1@1 21.03 21.65 24.36 20.36 | 0.1086
78 | 30 60 648668 | 3730.02 ClPG' %':A'iAM 1@160 | 2131 21.79 24,57 2057 | 0.1140
78 | 20 60 650000 | 3750 C%'(P);?M 81@40 | 2175 21.91 24.84 2084 | 01213
78 | 20 60 650000 | 3750 CF(’?'SEE M1 @1 21.66 21.88 24.78 2078 | 01197
78 | 30 60 650000 | 3750 CF(’?'SEE M| 1@160 | 2186 21.98 24.93 2093 | 0.1239
78 | 30 60 650000 | 3750 % %FA?AM 81@40 | 21.29 21.43 24.37 20.37 | 0.1089
78 | 30 60 650000 | 3750 C1P6' OQFA?AM 1@1 21.12 21.75 24.46 2046 | 0.1112
78 | 20 60 650000 | 3750 < %';'iﬂ'\" 1@160 | 21.35 21.83 24.61 2061 | 0.1151
78 | 20 60 651332 | 3769.98 CF(’?'SEEM 81@40 | 2171 21.9 24.82 2082 | 0.1208
78 | 30 60 651332 | 3769.98 CF(’?'SEEM 1@1 21.7 21.97 24.85 20.85 | 0.1216
78 | 30 60 651332 | 3769.98 C%S;'?M 1@160 | 21.75 21.84 24.81 2081 | 0.1205
78 | 30 60 651332 | 3769.98 ch>6- OQFA?AM 81@40 | 21.22 21.47 24.36 20.36 | 0.1086
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BI;E d SCS | BandWidth | Arfcn Freq(MHz) | Modulation RB PAé\lWTle I;Ao’\\l/\-/r; P(:Oc\)ly:rL(jgtBenC:) (E:BRrE) E({IF\;;D
@Bm) | (@Bm)
78 | 20 60 651332 | 3769.98 | %FAE;AM 1@1 2116 | 2177 24.49 2049 | 01119
78 | 20 60 651332 | 376098 | %'ZRAM 1@160 | 2138 | 21.69 24,55 2055 | 01135
78 | 20 70 649000 | 3735 C'ZS;? M| os@47 | 2172 21.93 24.84 2084 | 01213
78 | 20 70 649000 | 3735 C%S;'? M1 @1 21.67 21.98 24.84 2084 | 01213
78 | 20 70 649000 | 3735 C%ng(’ M| 1@187 | 2174 21.97 24.87 2087 | 01222
78 | 20 70 649000 | 3735 < %':\EKAM 95@47 | 2122 | 2145 24.35 2035 | 0.1084
78 | 20 70 649000 | 3735 & %'ZRAM 1@1 2118 | 2184 24,53 2053 | 0.1130
78 | 20 70 649000 | 3735 ch>6- %':ARAM 1@187 | 20.96 21.88 24.45 2045 | 01109
78 | 20 70 650000 | 3750 C%(P)g}? M| os@47 | 2168 21.97 24.84 2084 | 01213
78 | 30 70 650000 | 3750 C'E(P);? M1 1@1 21.75 21.95 24.86 20.86 | 0.1219
78 | 30 70 650000 | 3750 C%‘SEEM 1@187 | 2168 21.91 24.81 2081 | 0.1205
78 | 30 70 650000 | 3750 ch>6- %FA%M 95@47 | 21.25 21.45 24.36 20.36 | 0.1086
78 | 20 70 650000 | 3750 % OQ';?AM 1@1 21.26 21,77 24,53 2053 | 0.1130
78 | 20 70 650000 | 3750 % %';EKAM 1@187 | 20.94 21.79 24.40 204 | 0.1096
78 | 30 70 651000 | 3765 C'E(P);? M| gs@a7 | 2171 22 24.87 2087 | 01222
78 | 30 70 651000 | 3765 CF(SS;'? M1 1@1 21.73 22.03 24.89 2089 | 0.1227
78 | 20 70 651000 | 3765 C%‘SEE M| 1@187 | 2165 21.85 24.76 2076 | 0.1191
78 | 30 70 651000 | 3765 ClPG' %Z?AM 95@47 | 21.22 21.53 24.39 2039 | 0.1094
78 | 20 70 651000 | 3765 % %';E;AM 1@1 21.25 21.87 24.58 2058 | 0.1143
78 | 30 70 651000 | 3765 % %FAE,:AM 1@187 21 21.78 24.42 2042 | 01102
78 | 30 80 649334 | 3740.01 C%'(P);?M 100@54 | 21.71 21.96 24.85 20.85 | 0.1216
78 | 30 80 649334 | 3740.01 C%'(P);?M 1@1 21.61 21.97 24.80 20.8 0.1202
78 | 20 80 649334 | 3740.01 CF(’?'SEEM 1@215 | 2171 22.01 24.87 2087 | 01222
78 | 30 80 649334 | 374001 | %';E;AM 100@54 | 21.21 21.46 24.35 20.35 | 0.1084
78 | 30 80 649334 | 3740.01 C1P6' %FA?AM 1@1 21.27 21.74 24,52 2052 | 0.1127
78 | 30 80 649334 | 3740.01 C1P6' OQFA?AM 1@215 | 2115 21.89 24,55 2055 | 0.1135
78 | 30 80 650000 | 3750 CF&S;? M| 100@54 | 2175 21.96 24.87 2087 | 0.1222
78 | 20 80 650000 | 3750 CF(’?'S;E’ M1 @1 21.67 21.98 24.84 2084 | 01213
78 | 30 80 650000 | 3750 CF(’?'SEEM 1@215 | 2168 21.95 24.83 2083 | 0.1211
78 | 30 80 650000 | 3750 C1P6' OQFA?AM 100@54 | 21.21 2151 24.37 20.37 | 0.1089
78 | 20 80 650000 | 3750 ch>6- OQFA?AM 1@1 21.24 21.78 24.53 2053 | 0.1130
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BI;E d SCS | BandWidth | Arfcn Freq(MHz) | Modulation RB PAé\lWTle I;Ao’\\l/\-/r; P(:Oc\)ly:rL(jgtBenC:) (E:BRrE) E({IF\;;D
@Bm) | (@Bm)
78 | 20 80 650000 | 3750 < %FAE;AM 1@215 | 2129 | 2176 24,54 2054 | 01132
78 | 20 80 650666 | 3759.99 C'ZS;E M | 100@54 | 2167 | 2197 24.83 2083 | 01211
78 | 20 80 650666 | 3759.99 C'ZS;?"" 1@1 21.64 21.95 24.81 2081 | 0.1205
78 | 20 80 650666 | 3759.99 C'SS;?M 1@215 | 2166 21.88 24.78 2078 | 01197
78 | 20 80 650666 | 375099 | %FA?AM 109@54 | 21.19 21.53 24,37 2037 | 0.1089
78 | 20 80 650666 | 375099 | T %':\EKAM 1@1 2123 | 2169 24.48 2048 | 01117
78 | 20 80 650666 | 375099 | %'ZRAM 1@215 | 2114 | 2171 24.44 2044 | 01107
78 | 30 90 649668 | 3745.02 CF(SS;'? M| 123@61 | 2176 21.98 24.88 20.88 | 0.1225
78 | 20 90 649668 | 3745.02 C%(P)g}? M1 @1 21.72 22.03 24.89 2089 | 01227
78 | 30 90 649668 | 3745.02 C'E(P);? M| 1@243 | 2174 22,07 24.92 2092 | 0.1236
78 | 30 90 649668 | 374502 | O %FA?AM 123@61 | 21.29 21.49 24.40 204 | 0.1096
78 | 30 90 649668 | 3745.02 ch>6- %FA%M 1@1 21.15 21.83 24,51 2051 | 0.1125
78 | 30 90 649668 | 3745.02 ch>6- OQ';?AM 1@243 | 2121 21.94 24.60 20.6 0.1148
78 | 20 90 650000 | 3750 C'E(P);? M| 123@61 | 2175 21.98 24.88 2088 | 01225
78 | 30 90 650000 | 3750 C'zg;?'\" 1@1 21.64 21.99 24.83 2083 | 0.1211
78 | 30 90 650000 | 3750 CF(SS;'? M 1@243 | 2179 22.02 24.92 2092 | 0.1236
78 | 30 90 650000 | 3750 ClPG' %':ARAM 123@61 | 21.27 2152 24.41 2041 | 0.1099
78 | 20 90 650000 | 3750 % %Z?AM 1@1 21.2 21.84 24.54 2054 | 01132
78 | 20 90 650000 | 3750 % %';E;AM 1@243 | 2127 21.83 24,57 2057 | 0.1140
78 | 30 90 650332 | 3754.98 C%‘ng() M| 123@61 | 2166 21.9 24.79 2079 | 0.1199
78 | 30 90 650332 | 3754.98 C%SEE M1 1@1 21.64 21.98 24.82 20.82 | 0.1208
78 | 30 90 650332 | 3754.98 C%‘SEE M| 1@243 | 2167 21.99 24.84 20.84 | 0.1213
78 | 20 90 650332 | 375498 | %';E;AM 123@61 | 2121 21.48 24.36 2036 | 0.1086
78 | 30 90 650332 | 375498 | %';E;AM 1@1 21.13 21.81 24.49 2049 | 0.1119
78 | 30 90 650332 | 3754.98 C1P6' %FA?AM 1@243 | 2117 21.73 24.47 2047 | 01114
78 | 30 100 650000 | 3750 C%‘Sgg M| 137@68 | 218 22.08 24.95 2095 | 0.1245
78 | 20 100 650000 | 3750 CF&S;? M1 @1 21,77 22,12 24.96 2096 | 0.1247
78 | 20 100 650000 | 3750 CF(’?'S;E’ M1 1@271 | 22090 22.49 25.30 213 | 01349
78 | 30 100 650000 | 3750 % %';E,\’AM 137@68 | 213 21.56 24.44 2044 | 01107
78 | 30 100 650000 | 3750 C1P6' OQFA?AM 1@1 21.33 21.83 24.60 20.6 | 0.1148
78 | 30 100 650000 | 3750 ch>6- OQFA?AM 1@271 | 21.24 21.88 24.58 2058 | 0.1143
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ANT2 ANTS
B,;lﬁd SCS | BandWidth | Arfcn Freq(MHz) | Modulation RB Power Power PCOC\)IGSFL(j(;:tBeI‘TC:) (E:BRrE) E({IF\;;D
@Bm) | (dBm)
78 | 20 100 650000 | 3750 C&'%FAE;AM 137@68 | 19.81 20.41 23.13 1913 | 00818
78 | 20 100 650000 | 3750 CG'Z'%'RIM 1@1 19.69 20.22 22.97 18.97 | 0.0789
78 | 20 100 650000 | 3750 CG'Z'%'RIM 1@271 | 19.58 20,51 23.08 19.08 | 0.0809
78 | 20 100 650000 | 3750 %';éOQF E,\'}l" 137@68 | 17.06 17.38 20.23 16.23 | 0.0420
CP-OFDM
78 | 20 100 650000 | 3750 705 o | 101 17.05 17.3 20.19 1619 | 0.0416
CP-OFDM
78 | 20 100 650000 | 3750 Jos o | 1@27L | 1738 17.56 20.48 16.48 | 0.0445
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Appendix B. Test Results of Radiated Test

Radiated Spurious Emission

Temperature : 23~25°C

Test Engineer : Jake : =
Relative Humidity : 51~53%

RSE pre-scanned harmonic for different antennas, choose the worst antenna perform final test and

record in the report.

n77 SA/NR 100MHz / QPSK(ANT3)

Frequency EIRP Limit Qvgr SG. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Galp (HIV)
(dB) (dBm) (dB) (dBi)
7416 -60.30 -13 -47.30 -70.51 3.03 13.24 H
11112 -58.28 -13 -45.28 -67.73 3.56 13.01 H
14820 -57.34 -13 -44.34 -66.86 3.92 13.44 H
Lowest 7416 60.13 13 47.13 70.34 3.03 13.24 v
11112 -58.36 -13 -45.36 -67.81 3.56 13.01 Vv
14820 -57.10 -13 -44.10 -66.62 3.92 13.44 V
7584 -58.13 -13 -45.13 -68.34 3.03 13.24 H
11388 -58.42 -13 -45.42 -67.87 3.56 13.01 H
. 15180 -57.28 -13 -44.28 -66.80 3.92 13.44 H
Middle 7584 -55.60 -13 -42.60 -65.81 3.03 13.24 V
11388 -58.45 -13 -45.45 -67.90 3.56 13.01 V
15180 -57.88 -13 -44.88 -67.40 3.92 13.44 V
7776 -59.78 -13 -46.78 -69.99 3.03 13.24 H
11652 -57.19 -13 -44.19 -66.64 3.56 13.01 H
) 15540 -57.12 -13 -44.12 -66.64 3.92 13.44 H
Highest 7776 -59.47 -13 -46.47 -69.68 3.03 13.24 V
11652 -57.32 -13 -44.32 -66.77 3.56 13.01 V
15540 -56.80 -13 -43.80 -66.32 3.92 13.44 \Y;
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
n78 SA/NR 100MHz / QPSK(ANT3)
Frequency EIRP Limit O.\/e.r SG. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Ga|'n (H)
(dB) (dBm) (dB) (dBi)
7416 -60.26 -13 -47.26 -70.47 3.03 13.24 H
11112 -57.78 -13 -44.78 -67.23 3.56 13.01 H
Middle 14820 -57.15 -13 -44.15 -66.67 3.92 13.44 H
7416 -60.17 -13 -47.17 -70.38 3.03 13.24 \%
11112 -57.82 -13 -44.82 -67.27 3.56 13.01 \%
14820 -57.33 -13 -44.33 -66.85 3.92 13.44 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
Sporton International Inc. (Kunshan) Page Number : B1of B3

TEL : +86-512-57900158
FCC ID : UAG-AELNRNA



s=aranas. FCC RF Test Report Report No. : FG4N0543K

EN-DC_30A_n77A/LTE 10MHz + NR 100MHz / QPSK(0+5)

Frequency EIRP Limit Qvgr SG. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gal.n (HIV)
(dB) (dBm) (dB) (dBi)
7416 -57.99 -13 -44.99 -68.20 3.03 13.24 H
11112 -52.57 -13 -39.57 -62.02 3.56 13.01 H
Lowest 14820 -55.07 -13 -42.07 -64.59 3.92 13.44 H
7416 -58.28 -13 -45.28 -68.49 3.03 13.24 \Y
11112 -53.72 -13 -40.72 -63.17 3.56 13.01 V
14820 -55.34 -13 -42.34 -64.86 3.92 13.44 V
7584 -56.00 -13 -43.00 -66.21 3.03 13.24 H
11376 -47.92 -13 -34.92 -57.37 3.56 13.01 H
iddl 15180 -57.71 -13 -44.71 -67.23 3.92 13.44 H
Middle 7584 -54.61 -13 -41.61 -64.82 3.03 13.24 V
11376 -55.04 -13 -42.04 -64.49 3.56 13.01 V
15180 -57.67 -13 -44.67 -67.19 3.92 13.44 V
7764 -56.96 -13 -43.96 -67.17 3.03 13.24 H
11640 -48.60 -13 -35.60 -58.05 3.56 13.01 H
Highest 15540 -54.79 -13 -41.79 -64.31 3.92 13.44 H
7764 -56.64 -13 -43.64 -66.85 3.03 13.24 V
11640 -47.40 -13 -34.40 -56.85 3.56 13.01 V
15540 -55.69 -13 -42.69 -65.21 3.92 13.44 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
EN-DC_41A n78A/LTE 20MHz + NR 100MHz / QPSK(0+5)
Frequency EIRP Limit O_ve_r S.G. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Galp (H)
(dB) (dBm) (dB) (dBi)
7416 -58.64 -13 -45.64 -68.85 3.03 13.24 H
11112 -55.90 -13 -42.90 -65.35 3.56 13.01 H
Middle 14820 -57.42 -13 -44.42 -66.94 3.92 13.44 H
7416 -59.08 -13 -46.08 -69.29 3.03 13.24 V
11112 -56.69 -13 -43.69 -66.14 3.56 13.01 \Y
14820 -57.28 -13 -44.28 -66.80 3.92 13.44 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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n77 UL MIMO / NR 100+100MHz / QPSK(ANT2+5)

Frequency EIRP Limit Qvgr SG. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gal.n (HIV)
(dB) (dBm) (dB) (dBi)
7416 -59.55 -13 -46.55 -69.76 3.03 13.24 H
11112 -58.04 -13 -45.04 -67.49 3.56 13.01 H
14820 -57.77 -13 -44.77 -67.29 3.92 13.44 H
Lowest 7416 -60.10 -13 -47.10 -70.31 3.03 13.24 V
11112 -57.64 -13 -44.64 -67.09 3.56 13.01 V
14820 -57.33 -13 -44.33 -66.85 3.92 13.44 V
7584 -59.27 -13 -46.27 -69.48 3.03 13.24 H
11388 -58.06 -13 -45.06 -67.51 3.56 13.01 H
iddl 15180 -57.56 -13 -44.56 -67.08 3.92 13.44 H
Middle 7584 -59.55 -13 -46.55 -69.76 3.03 13.24 V
11388 -58.57 -13 -45.57 -68.02 3.56 13.01 V
15180 -57.60 -13 -44.60 -67.12 3.92 13.44 V
7776 -59.12 -13 -46.12 -69.33 3.03 13.24 H
11652 -56.81 -13 -43.81 -66.26 3.56 13.01 H
Highest 15540 -56.20 -13 -43.20 -65.72 3.92 13.44 H
7776 -59.14 -13 -46.14 -69.35 3.03 13.24 V
11652 -57.07 -13 -44.07 -66.52 3.56 13.01 V
15540 -56.52 -13 -43.52 -66.04 3.92 13.44 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
n78 UL MIMO / NR 100+100MHz / QPSK(ANT2+5)
Frequency EIRP Limit O_ve_r S.G. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Galp (H)
(dB) (dBm) (dB) (dBi)
7416 -60.03 -13 -47.03 -70.24 3.03 13.24 H
11112 -58.16 -13 -45.16 -67.61 3.56 13.01 H
Middle 14820 -57.64 -13 -44.64 -67.16 3.92 13.44 H
7416 -60.62 -13 -47.62 -70.83 3.03 13.24 V
11112 -57.25 -13 -44.25 -66.70 3.56 13.01 V
14820 -57.56 -13 -44.56 -67.08 3.92 13.44 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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